
 
 
 
 
 

 

 
 
 
 

TENDER FOR CONSTRUCTION AND DEVELOPMENT OF E-
VEHICLES MANUFACTURING PLANT (GREENFIELD PROJECT) 

AT IP SEETHARAMPUR, SHABAD VILLAGE AND MANDAL, 
RANGA REDDY DISTRICT, TELANGANA 

 
 

VOLUME - II 
 
 

TECHNICAL SPECIFICATIONS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 



 Construction and Development of e-vehicles Manufacturing Plant at IP Seetharampur, Shabad Village and Mandal,  
Ranga Reddy District 

Page 1 

 

 

 

Contents 
PART - 1 (CIVIL, STRUCTURAL, PLUMBING AND ARCHITECTURAL WORKS) ..................... 4 

PART - 2 (FIRE FIGHTING WORKS) ......................................................................................... 71 

PART - 3 (ELECTRICAL WORKS) ............................................................................................. 91 
[...]
6.7.2 All special tools and tackle required for erection and assembly of the equipment covered by the contract shall be obtained 

by the contractor himself. All other materials such as foundation bolt nuts, etc. required for the installation of the plant and 
equipment shall be supplied by the contractor and are part of the contract. 

 

6.8 Testing & Handing Over 
 

6.8.1 The contractor shall carryout tests on different equipment as required in the presence of the Consultant or his representative 
in order to enable him to determine whether the plant, equipment and installation comply with the specifications, local codes 
and in accordance with the letter and intents of the specifications. 

 
6.8.2 The installation shall be handed over to the Engineer in Charge only on successful completion, operational tests and 

acceptance of the effluent quality by the municipal/ pollution control and statutory authorities. 

 
6.9. Statutory Permissions 

 

6.9.1 Contractor shall submit a write-up of process of the plant, drawings, design parameters flow and PIB diagrams as necessary 
and required for submission to the State pollution control authority. 

 
6.9.2 Contractor shall furnish at his own cost, analysis of influent at source (for evaluation) as well as that of influent at the holding 

tank of the STP and the effluents from the STP for submitting to State Pollution Control Board and any other statutory 
authority whose approval is required. 

 
6.9.3 Contractor shall perform all testing and operation of the plant in presence of the Pollution Control Board if so stipulated by 

them. 

 
6.9.4 Contractor to obtain all statutory approval as required for PCB or any other approval. Only official fee will be reimbursed to 

contractor by the Owner. 

 
6.10. Completion documents 

 

On successful completion of the entire work, the contractor shall submit 4 sets of following documents to Architect. 

 
6.10.1 A brief write-up of process, day to day operating and maintenance Instructions. 

 
6.10.2 List of approved chemicals and procedure for storage and safety norms. 

 
6.10.3 Completion drawing and data, catalogues, performance charts, technical data sheets and equipment’s installed. 

 
6.10.4 Manufacturer’s maintenance and operating instructions for mechanical and electrical equipment. 

 
6.10.5 Laminated and framed “As Built” drawings with plans, section, process flow diagrams, pipe runs, levels and final disposal 

point schedule of equipment installed with all their model Nos. plate data and date of installation. 

 
6.10.6 Test readings of Influent & Effluent parameters taken at final handing over time 

 
6.10.7 NOC (No Objection Certificate) from State Pollution Control Board and any other statutory authority whose approval is 

required. 



 Construction and Development of e-vehicles Manufacturing Plant at IP Seetharampur, Shabad Village and Mandal,  
Ranga Reddy District 

Page 60 

 

 

 
6.11. Performance Guarantee 

 

6.11.1 Equipment supplied and installed shall be guaranteed to yield the specified effluent standards which must meet and 
accepted with the requirements of local authorities. 

 
6.11.2 The guarantee implicitly includes replacement of the entire plant on failure to meet desired effluent parameters, replacement 

of individual equipment or repairs as warranted. Decision on each and every aspect on this matter shall rest with the 
Consultant and shall be final and binding on the contractor. 

 
6.11.3. Defects Liability 

 
All equipment and the entire installation shall be guaranteed against defective materials and workmanship for a period of 
12 months reckoned after taking over of system by Owner along with the documentation. During the defects liability period, 
the contractor shall replace defective parts and components free of cost. Rectification or repair may be permitted in case 
the defect is of minor nature. 

 
6.12. Deviations from tender specifications 

 

6.12.1 Tenderer may indicate their comments only as deviations from the conditions stipulated herein. Wholesale submission of 
their own conditions and/or printed conditions in disregard of the conditions stipulated herein shall not be binding on this 
tender. 

 
6.12.2 All deviations technical and commercial shall be clearly given in Section VIII including any alternate design offered by 

the contractor. 

 
6.12.3 No corrections, erasure etc. of this document shall be accepted. 

 
6.13 Design Parameters 
6.13.1. Project Description 

 
6.13.1.1 Project : Construction and Development of E-Vehicles manufacturing Plant  
6.13.1.2 Usage : Factory Building 
6.13.1.3 Location : IP Seetharampur 
6.13.1.4 Level : Site plan (Refer plumbing layout) 

 
6.13.2 Design Consideration 

 
6.13.2.1 Capacity (Max). : 80 KLD 
6.13.2.2 Area Available : 25 sqm as per layout available 
6.13.2.3 Operation : Around the clock 
6.13.2.4 CHARACTERISTICS OF SEWAGE AT INLET 

PH : 5.5 - 8.5 
BOD : 250-300 Mg/L 
S. Solids : 150 Mg/L 
COD : 300-500 Mg/L 
Oil & grease : < 20 mg/L 
Inlet Coliform : 10 6 - 10 7 counts / 100 ml 

 
6.13.2.5 TREATED EFFLUENT CHARACTERISTICS 

PH : 6.5 – 8.0 
BOD5 : Less than 30 Mg/L 
Total suspended Solids : Less than 10 Mg/L 
COD : Less than 30 Mg/L 
Oil & Grease : Less than 10 Mg/L 
NH4-N : 5 PPM 
N-Total : 10 PPM 
Outlet Coliform : < 100 counts / 100 ml (at CCT outlet) 



 Construction and Development of e-vehicles Manufacturing Plant at IP Seetharampur, Shabad Village and Mandal,  
Ranga Reddy District 

Page 61 

 

 

 
6.13.3 Salient Features 

 
6.13.3.1 The plant should be suitable for low/peak flow in line with office uses usage. 
6.13.3.2 The plant should not create any noise, with no nuisance on fly or mosquito and no foul odours. 
6.13.3.3 The plant should work without the use of in-organic chemical additives 
6.13.3.4 The plant should be provided with territory treatment in form of duel media to provide zero bacteriological standard for 

reuse on: 
a) Gardening Purpose. 

 
6.13.4 Offer 
6.13.4.1 Quotation with breakdown price on items to be listed as per design parameter for technology and as per BOQ. 
6.13.4.2 List of equipment with sizes of tank/other items, plan, section and schematic flow diagram. 
6.13.4.3 Electrical load demand, with operational hours on daily basis, operational cost of system including cost of one year of 

maintenance with consumables, spares etc. 

 
6.13.5 General 
6.13.5.1 The plant should be eco friendly 
6.13.5.2 Approval from local/pollution control board authority shall be obtained by the contractor. 

 
6.14 Technical Specifications 

 
6.14.1. Basis of Design 
6.14.1.1 The capacity/ rating of pumps and equipment etc. shall hold good for the capacity of 80 m3/day and shall be good 

for meeting the treated parameters requirement as follows: 
a. Permissible limit as prescribed in IS: 2490 (Part-I)-1974 and environment (Protection) Rules 1986. 
b. Water (Prevention and Control of Pollution) Act, 1977 & 1978. 
c. Environment (Protection) Act, 1986. 
d. Environment (Protection) Rules, 1986. 
e. Hazardous Wastes (Management & Handling) Rules, 1989. 
f. Manufacturer, Storage and Import of Hazardous Chemicals Rules, 1989. 
g. Manufacturer, use import and storage and hazardous Micro-Organizers, Genetically Engineered organizations or Cell 

Rules, 1989. 
h. Manual on sewage & sewage treatment - CPHEEO 
i. The Public Liability Insurance Act, 1991. 
j. All standards as laid down by Central Pollution Control Board and any other relevant statutory authority. 
k. 100% recycle of waste water and removal of sludge in cake from, no water to be discharged outside the premises. 

 
6.14.2 General 

The sewage treatment plant (STP) system outlined in this section specifies the system design, manufacture, supply and 
installation of a standard FAB / MBBR based plant. 
The work shall be carried out in a manner consistent with good practice in the local market. 
A qualified and experienced Engineer shall be engaged for site supervision. 
The Contractor shall submit analytical test reports of effluent water samples after the commissioning or after the system is 
put into operation or as required by the Consultant. 
First 2 months – 30 days 
The report shall contain analysis of all data related to those requirements laid down by the local Authorities. 
The effluent from the Sewage Treatment Plant shall be suitably treated and the effluent water recovered shall be used for 
irrigation purposes/ flushing system/ etc. 

6.14.3 Description of Process 
The treatment process shall comprise the following stages: 
 Physical treatment :Fine bar-screening / Oil & Grease Chamber 

 Equalization / Collection tank: flow equalization with air mixing 
 Biological treatment :anoxic tank / MBBR based 
 Final sedimentation :Settler tank 

 Water reclamation :tertiary filtration 
Sterilization for Gardening purpose. 

 Sludge disposal                              :In cake form through Filter Press 
or 



 Construction and Development of e-vehicles Manufacturing Plant at IP Seetharampur, Shabad Village and Mandal,  
Ranga Reddy District 

Page 62 

 

 

(Transfer through a screwed type pump to municipal tanker) 

 
6.14.4 Performance Criteria of the Plant 

Raw sewage will be brought into the Sewage Treatment Plant. The Contractor shall receive sewage from this point to the 
treatment plant for treatment process. 
The treatment plant shall be designed to treat the above basic characteristics expected in the raw sewage. 
Treated effluent shall be connected to a tertiary filtration & softening plant to treat and shall be use for irrigation, Flushing 
water purpose. 

 
6.14.5 Process Description 
6.14.5.1 Inlet Screen Chamber / Oil & Grease Chamber 

Raw sewage shall flow into the inlet screen chamber by gravity. Large solids particles shall be intercepted by a fine screen. 
Then there shall be Oil & Grease Tank. Sewerage will then flow into Equalization / Collection Tank The incoming sewage 
shall be mixed in the EQT and fine bubble aeration shall be maintained. 

 
6.14.5.2 Equalization / Collection Tank 

The equalization tank shall be designed to provide a minimum storage of 2 hours at peak flow while pumping. Submersible 
pumps as per schedule shall be provided with level switch control and automatic cut-in of the standby unit. 
An aeration system similar to the FAB tank shall be provided for mixing and aerating the sewage. 

 
6.14.5.3 Anoxic tank 

The Anoxic tank shall be designed to provide a minimum storage of 1 to 3 days at peak flow while pumping. Depending on 
the carbon source used, nitrogen removal ranging from 30 to 100% can be achieved. Anoxic Mixers are designed to: 
Suspend solids which include waste sludge and provide complete basin control. Promote bacterial breakdown of nitrate so 
the nitrogen can escape. Eliminate air (i.e. oxygen) incorporation from the liquid surface. 

 
6.14.5.4 FAB / MBBR Tank 

Sewage shall be retained in the FAB/MBBR tank for a minimum of 7-8 hours and subjected to biochemical oxidation by fine 
bubbles aeration. The FAB/MBBR Bio deck media shall be installed in the form of rectangular blocks & shall be float in the 
form of layers not more than 600 mm vertical height. The media shall be corrugated type & shall facilitate cross flow for 
better air distribution. The media shall be duly glued as per manufacturer’s recommendations. 

 
6.14.5.5 Tube Settler Tank 

The sewage after bio-oxidation shall enter the hopper bottom sedimentation tank where the sludge effectively settles to the 
tank bottom. The clear effluent shall weir into the Intermediate Tank for UV treatment. 

 
The activated sludge collected in the sludge tank shall be returned to the FAB tank for further oxidation of the incoming 
organic matter. Excessive sludge shall be wasted in the sludge holding tank. 

 
PVC tube deck media is to be installed in Tube Settler Tank. The media shall installed at 600 angle with the horizontal and 
the total vertical height when installed should be 750 mm. The media shall be duly glued using recommended material and 
shall be installed as per the drawing to be given by the vendor as per manufacturer’s recommendation. 

 
6.14.5.6 Intermediate Tank 

The effluent shall be retained in the baffle walled cleared water tank for a minimum of 30 minutes for effective disinfection 
prior to discharge through UV system. 

 
6.14.5.7 Then will be Treated Water Tank (TWT). 

 
6.14.6 EQUIPMENT 

The following give the minimum requirements of the different components of the system. 
All equipment and components of the system shall be of top quality construction and shall be corrosion resistant. 
 

 
6.14.6.1 Fine Screening Equipment 

Bar screen shall be of 304 stainless steel constructions. Drip trays shall be provided for holding and drainage of the 
screenings. A manual by-pass screen of 30mm opening with stainless steel drip tray shall be provided. An isolation valve 
shall be provided to divert the flow to the bypass screen when the screen requires service. 



 Construction and Development of e-vehicles Manufacturing Plant at IP Seetharampur, Shabad Village and Mandal,  
Ranga Reddy District 

Page 63 

 

 

 
6.14.6.2 Air Blowers 

Air blowers shall be provided with standby arrangement. Blowers shall be either of positive displacement or centrifugal with 
pressure vessel type complete with motor, base-plate, inlet filter, intake silencer and off-load starting system outlet silencer, 
anti-vibration damper, flexible coupling, filter restriction indicator, non-return valve, pressure relief valve, V-belt system or 
direct drive coupling. The casing rotor shall be of cast iron construction. Bearings and gears shall be grease lubricated. 

 
6.14.6.3 Air Diffusers 

Air diffusers shall be made to provide a uniform distribution of fine bubble air release performance in the system. The air 
diffuser shall be either made of elastomic rubber membrane or composed of crystalline fused aluminum oxide with a suitable 
ceramic bonding material. 
Membrane endurance shall be more than 180,000 expansion/contraction cycles. 
The Contractor shall submit calculation to justify the diffuser selection and air requirement during the detailed design. 

 
6.14.6.4 Sewage Pumps 

Working and standby sewage pumps shall be provided. 
Each shall be of submersible type c/w guide base to facilitate case of removal, lift chain and automatic discharge connection. 

 
6.14.6.5 Settling Tanks 

Settling tanks shall include baffles to prevent short circuiting. 

 
6.14.6.7 Tertiary Treatment 

This tertiary treatment shall be provided for the effluent used for irrigation and flushing of tower make-up water tank/flushing 
system. 

 
The tertiary treatment plant shall comprise of the pressure sand filters and activated carbon filters. This shall be sized to 
accommodate 100% of the effluent discharge flow rate and shall achieve the performance as outlined and described in 
Design Criteria. 

 
6.14.6.8 Electrical Control 

The operation of the treatment process shall be fully automatic. 
A completely assembled and pre-wired control panel consisting of weatherproof cabinet shall be furnished. The control 
panel shall contain all metering and status indicators, motor starters, program timers, on-off-auto change-over switches and 
duty selectors for equipment. 

6.14.6.9 Other Equipment 
Any other necessary accessories, such as buffer, riser, scrum removal devices, partition, control panel, collection devices, 
etc. for all the tanks and pumps (where necessary) shall be provided in order to provide a fully working systems. 

 
6.14.6.10 Piping Materials 

Upvc : Submerged air piping 
MS epoxy : Air piping and pumped effluent riser (Non 

Submerged) 
uPVC piping : Pumped effluent (submerged) & tank Overflow pipe line. 

6.14.6.11 Valves 
The Contractor shall supply and install all isolating valves and control valves as indicated on the drawings and as required 
for the proper and efficient operation and maintenance of the entire systems. 
All valves supplied shall be suitable for the working pressure and test pressure of the system as specified elsewhere in this 